TRUESDAIL LABORATORIES, INC.

| EI; ., 4181 N. FIGUERODA BTREET

“CHEMISTS - METALLURGISTS - ENGINEERS N . LOB ANGELES 90068
RESEARDH - . ~ . DEVELOPMENT - TESTING : e AREA CODE 213 o . 225-1864°
DR : R _ ‘ - ' CABLE: | TRUELASBS

Roofmasters, Inc.

CLIENT . 750 Monterey Pass Road | ' " DATE. _Novenib_ef 5‘,'.1981'
i 4. - Los Angeles, California 90063 _ ' .
Attention;  Mr. Deryl S, Yundt ' - PO. NO. 7471 _

" MATFRIAL Hoisting wheel assembly | LABORATORY NO. M1641

SPECIFICATION Client's verbal instruc

" REPORT OF MEGHANICAL TEST
WELD STRENGTH: " TENSILE STRENGTH: " ELONGATION " REDUCTION OF AREA

g I_DEN'fl-FICATI.-Q;NI'f: ACTUAL ACTUAL | ACTUAL LOAD | POUNDS PER | ACTUAL LOAD FOUNDS PER IN___IN. |PER-cENT | REDUCED - PER 'cgm cooE.”
o NUMBER SIZE  AREA POUNDS $Q.. IN. POUNDS $Q. IN, Jowmension |0 " oL

SOAL L o | 9,150

A2 9,180
A3 11,600

1" MAXIMUM REQUIREMENTS
\"}. MINIMUM REQUIREMENTS : . ‘ -
| YIELD STRENGTH DETERMINED BY: o ' ' FRACTURE CODE:
| . SPEED OF TESTING: 0,1 in/min. o (F) Indicates flaw. - D
R _ : (G) Indicates fracture outside gauge mark, s
l HEAT TREATED AS-FOLLOWS: {g) Indicates fracture through gauge mark or with:
e in specimen width of gauge marks. ;

(*) ' o
| - REMARKS The assemblies were tested by placing the safety hook in a clevis pin and loading
| the wheel with a 3/8" cable. ' '
| . Yt

+This report applies only to the sample, or samples, investigated and is not necessarily indicative of the quality or condition of apparently
identical -or similar products. As a mutual protection to clients,- the public and these Laboratories, this report (i§ submitted and accepted
for the exclusive use of the client to'whom it is addressed and: upon- the condition that it is not to be used, in whole or in part, in .any
* advertising- of publicity - matter ‘without prior written authorization from these Laboratories. i :

s



- TRUESDAIL LABORATORIES, INC. . | Page 2 o
e T : LABORATORY NO. ML641

o " REPORT OF MECHANICAL TEST _
) VIELD STRENGTH: Shear smeweth: . ELONGATIOR _REDUCTION OF AREA
IDENTIFICATION | ACTUAL ACTUAL ACTUAL LOAD | POUNDS PER | ACTUAL LOAD POUNDS PER IN.__IN. tPer cent | Repucen - per cent lcooe | - no
NUMBER size - | AREA POUNDS $Q. IN. POUNDS $Q. IN. - piMENsioN ] " 5 L .
- PL- 624 | .612 ' 37,200 { 60,800
P2 625 | .613 37,500 | - 61,200
P3| .625 | .613 - 34,000 ! 55,500
»
»
. MAXIMUM REQUIREMENTS
. MINIMUM REQUIREMENTS |~} | .
YIELD STRENGTH DETERMINED BY: o SPECIFICATION: FRACTURE CODE:
| - SPEED OF TESTING: 0.1 in/min. Client's verbal (F)  Indicates flaw. : :
T s . instructions (G) Indicates fracture outside gauge mark. .
HEAT TREATED: AS FOLLOWS: . ins . (g) Indicates fracture through gauge matk or. with-
: S 5 i i width of gauge marks
MATERIAL: - axles (shear pin) . in specimen wi of gaug ks, ‘
(*).

REMARKS - ©the axles were tested in a double horizontal shear,



" MAXIMUM REQUIREMENTS

% 'SPEED OF TESTING:

L

-
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LABORATORY NO. M1641

REPORT OF MECHANICAL TEST

£ YIELD SYRENGTH:

. ‘ Compresgive Strengt] ELONGATION REDUCTION OF AREA
|iEnTiFIcATION | AcTUAL ACTUAL . [ ACTUAL LDAD | POUNDS PER | ACTUAL LOAD POUNDS PER  |4n_._IN. [PER CENT | REDUGED | oo oo ] oo "o,
- NUMBER SIZE AREA POLINDS $Q. IN. POUNDS 50, IN. R DIMENSION Al Sl T
C Wl 4,400 TN
W2 15,600 B
W3 4,450 A
h ]
*,
.
( oyl Vo o &
[y s Py P

’ MINIMUM REQUIREMENTS' ]

CYIELD STRENGTH DPTI‘RM[NFD BY:
0.1 in/mln.

SPECIFICATION:
Client's wverbal

FRACTURE CODE:
(F} Indicates flaw.

Procedure A -

spokes of the wheel were at 45° with compression plattens.

Procedure B - spokes of the wheel were normal or parallel to the compression plattens.

| HEAT TREATED AS FOLLOWS: » instructions o I e e o it
.-MAT;E_RIAL, bare wheels (pulley) © in specimen Wldth of gauge marks.
_ ' ' o (*) '

* REMARKS




" TRUESDAIL LABORATORIES, INC. ' _ = Page 4
R TR o . ' : ' ' LABORATORY NO M1641
REPORT OF MECHANICAL TEST . V_ ' s
: . YIELD STRENGTH: TENSILE STRENGTH: ELONGATION . REDIETIBN OF AREA
‘ IDEHTEIGATION " ACTUAL ACTUAL ACTUAL LOAD | POUNDS PER | ACTUAL LOAD PGUNDS PER IN___IN. |PER CENT | REDUCED PEﬁ'cENT oo o  ;ﬁO
NUMBER __}  SIZE AREA | POUNDS _5Q. IN " POUNDS SQ. IN. I DIMENSION | - -JCODE - |- -NO. -
AR Y \ 9,100
CUHL e 14,900
leom2 L | 14,650
S S | . + :
» '_
1
B
L MAXIMUM REQUIREMENTS
L MINIMUM REQUIREMENTS : .
“'YIELD STRENGTH D}:’lERMINED BY: SPECIFICATION: . FRACTURE CODE:
" SPEED OF TESTING: . (F) - Indicates. flaw. :
Client's verbal {G) Indicates fracture outsnde gaugc ma.rk _
. HEAI TREATED AS I’OLLO\X/S instructions ©(g) Indicates fracture through gauge. mark or w! h-i
MATER[AL‘ 3' x 3/,4" manila rope with - fn specimen width of gauge m#.ks ' |
' #24 safety hooks SRy

* REMARKS _
i ' Respectfully submitted,

TRUESDATL LABORATORIES, INC,.

W%

Donald D. Dixon, P. E.
Chief Metallurgist




